
NPDES Permit No. MA0004936  2025 Draft Permit 
  Page 1 of 20 

 

 

  
AUTHORIZATION TO DISCHARGE UNDER  

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et seq. (the 
“CWA”),  

Patriot Beverages, LLC 
25 Copeland Drive 

Ayer, MA 01432 
 

is authorized to discharge from a facility located at  
 

Patriot Beverages 
20 Harvard Road 

Littleton, MA 01833 
to receiving water named 

 
Unnamed Tributary to Reedy Meadow Brook  

Segment MA84B-01 
Merrimack River Watershed 

 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
 
This Permit shall become effective on [DATE].1 
[...]
established in the permit for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 
enough that the method detects and quantifies the level of the pollutant or parameter 
in the discharge; or 

• The method has the lowest ML of the analytical methods approved under 40 CFR Part 
136 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant 
or pollutant parameter. 

 
2.4.2 Reporting Requirements 
 
The Draft Permit requires the Permittee to report monitoring results obtained during each 
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit 
a Discharge Monitoring Report (DMR) for each calendar month no later than the 15th day of the 
month following the completed reporting period.   
 
NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s 
NetDMR support portal webpage.5 
 
With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs 
and reports to EPA and the State unless otherwise specified in the permit. In most cases, 

 
3 Fed. Reg. 49,001 (Aug. 19, 2014). 
4 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in 
a method or a multiple of the method detection limit (MDL), whichever is higher. Minimum levels may be obtained 
in several ways: They may be published in a method; they may be based on the lowest acceptable calibration point 
used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined by a 
laboratory, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 
5 https://netdmr.zendesk.com/hc/en-us  

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us


NPDES Permit No. MA0004936  2025 Fact Sheet 
  Page 12 of 64 
 

 

reports required under the permit shall be submitted to EPA as an electronic attachment 
through NetDMR. Exceptions are provided in the permit such as for providing certain reports, 
information, and requests to EPA’s NPDES Applications Coordinator in the Water Division and 
written notifications required under Part II Standard Conditions.  
  
2.5  Standard Conditions 
 
The Standard Conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in EPA’s NPDES permitting regulations. See 40 CFR § 122.41. See also, 
generally, 40 CFR Part 122.   
 
2.6 Anti-backsliding  
 
The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified with conditions less stringent than the corresponding conditions in a previous permit 
issued to the same facility unless doing so is authorized by one of the specified exceptions to 
the anti-backsliding requirements. See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). 
Anti-backsliding provisions apply to effluent limits based on technology, water quality, and/or 
State certification requirements.  
 
All proposed limitations in the Draft Permit are at least as stringent as limitations included in 
the 2013 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding 
exceptions to anti-backsliding provisions is provided in the sections that follow.  
 
3.0 Description of Facility and Discharge 
 
3.1 Location and Type of Facility 
 
The Facility is a beverage manufacturing and bottling operation located at 20 Harvard Road in 
Littleton, MA and southwest of Reedy Meadow Brook. A location map is provided in Figure 1. A 
site plan showing the locations of buildings and the outside areas that contribute to the 
stormwater flows and the stormwater retention pond (labeled Pond No. 1) is provided in Figure 
2.  
 
When the 2013 Permit was issued, Veryfine Inc. owned and operated the Facility, and the 
product mix was 55% manufactured fruit juices made with fruit concentrate and 45% flavored 
water products. In 2016, after Patriot Beverages obtained ownership of the facility, and 
production shifted to primarily flavored waters and teas, specifically Propel Water, Gatorade, 
and Pure Leaf Tea.  
 
The Facility currently operates three production lines, each of which can produce up to 30,000 
cases of beverages a day.  Each of production lines include product batching/blending, 



NPDES Permit No. MA0004936  2025 Fact Sheet 
  Page 13 of 64 
 

 

bottling/filling, capping, cooling, and labeling (See Figure 3). Two of the three lines also produce 
bottles via a blow mold and airveyor process that does not use water or generate any 
wastewater flows. The third line uses pre-made bottles. Non-contact cooling from two of the 
production lines have semi-closed loop cooling water recycle systems, consisting of 
recirculating pumps and chiller systems located on the roof of the building. Periodically, flows 
from the cooling water recycling system are discharged to the WWTP. The floor drains in the 
bottling operation collect washdown water and any spills and those are also directed to the 
WWTP. 
 
As of October 2024, Patriot Beverages uses a blend of municipal drinking water from the Town 
of Littleton and on-site well water. The blended water supply is pretreated prior to use in the 
flavored water products. The pretreatment system includes chlorination, carbon adsorption, pH 
adjustment, and finally, reverse osmosis (RO). See Figure 4.  
 
3.1.1 Effluent Limitation Guidelines 
 
EPA has not promulgated technology-based effluent limitation guidelines (ELGs) for Beverages 
(SIC 2080) in 40 CFR Subchapter N Parts 405 through 471. Therefore, in accordance with CWA § 
402(a)(1)(B) and 40 CFR § 125.3(c)(2), EPA may establish effluent limitations on a case-by-case 
basis using BPJ. EPA’s NPDES permitting regulations at 40 CFR §125.3(c)(2) state that permits 
developed on a case-by-case basis under Section 402 (a)(1)(B) of the CWA shall apply the 
appropriate factors listed in 40 CFR § 125.3(d) and must consider 1) the appropriate technology 
for the category or class of point sources of which the applicant is a member, based on 
available information, and 2) any unique factors relating to the applicant. 

3.2 Location and Type of Discharge 
 
Outfall 001 is located at latitude 42° 32’ 25” N, longitude 71° 30’ 54 W” and discharges to an 
unnamed tributary to Reedy Meadow Brook.  As discussed below, the Permit authorizes the 
discharge of process wastewater to Reedy Meadow Brook via Outfall 001.  Additionally, the 
Permit authorizes the discharge of stormwater via internal Outfall 002, which discharges to the 
same vault structure as Outfall 001, but upstream. Each source is sampled separately, prior to 
comingling and subject to separate effluent limitations. The combined flow is discharged via 
Outfall 001. 
 
On average, process wastewater consists of concentrated syrup waste (60,000 GPD), beverage 
processing and clean-in-place (CIP) waste (210,000 GPD), reverse osmosis (RO) reject water 
(170,000 GPD), contact and non-contact cooling water NCCW (100,000 GPD), and stormwater 
runoff connected to the WWTP (10,000 GPD) for a total of 550,000 GPD.  
 
Patriot Beverages’ WWTP employs pretreatment with screening and grit removal. The high 
strength flow, along with stormwater from the spill protection system and off-site beverage 
water (see below for context) is treated in an upflow anaerobic sludge blanket (UASB) reactor.  



NPDES Permit No. MA0004936  2025 Fact Sheet 
  Page 14 of 64 
 

 

An activated sludge system is then used to treat the UASB effluent along with the low strength 
water, non-contact cooling water (NCCW), and RO reject water.  These flows are then sent 
through a reactor clarifier with polymer and ferric chloride, to remove phosphorus. This is 
followed by automatic backwash variety sand filters for removal of suspended solids. This is 
followed by post aeration and ultraviolet disinfection. Flow is measured by a Parshall flume 
after the UV unit, and this is where the effluent sampling for Outfall 001 is conducted.  Sludge is 
dewatered in a filter press and processed sludge cake is hauled offsite to Agresource, a 
compost company. A flow diagram of the WWTP is provided in Figure 5.  
 
As the Facility transitioned from juice products to flavored waters and teas, the amount of 
oxygen demand to its biological treatment system was reduced considerably, essentially 
starving the treatment system’s biomass. Biological treatment relies on bacterial biomass to 
break down organic matter which cannot survive without a steady stream of organic matter. 
The Permittee received approval from the MassDEP to accept so called “high strength 
wastewater” (high in Chemical Oxygen Demand (COD)) from other beverage manufacturing 
facilities after a pilot study showed that adding these high strength waters to its treatment 
system would greatly improve the WWTP’s efficiency. The Permittee expects to need to 
continue using such high strength wastewater in its treatment system due to its product mix to 
be able to meet the Permit’s BOD and TSS limits. Currently, Patriot Beverages is approved to 
accept wastewater from two local beverage manufacturers, which it stores on site, and is 
referred to as “off-site beverage wastewater.”  This wastewater is metered into the treatment 
plant, as needed, and comprises up to 3% of the total water treated, or up to 17,000 gallons per 
day compared to the limited monthly flow of 550,000 gpd (0.55 MGD).  The 2013 permit 
required an annual priority pollutant scan for the Facility’s effluent to ensure that the off-site 
beverage wastewater would not cause or contribute to violations of state WQS. 
 
Based on the sampling results and the high degree of dilution that the off-site beverage 
wastewater will experience through the treatment plant, EPA and MassDEP authorized the 
treatment of the off-site wastewater in the Permittee’s wastewater treatment system.  Most of 
these pollutants are either monitored as part of the WET testing requirement or are limited in 
the Permit, with the exception of ethanol, chloroform, and phenols. The permittee is expected 
to ensure that the addition of this wastewater does not cause or contribute to violations of the 
Permit’s limits or conditions. Part I.C.1 of the Permit has set forth the necessary steps that the 
Permittee must take to receive approval from EPA and MassDEP to use beverage wastewater 
from any other manufacturer in its treatment system.  The Permittee will need to report how 
much of this off-site beverage wastewater it uses in its WWTP each month.  In addition, to 
assess whether any of the parameters present in these beverage wastewaters are present in 
the Facility’s effluent, the annual priority pollutant scan requirement has been continued in this 
permit.  Sampling for this scan shall be conducted during the second calendar quarter of the 
year (April through June) and during a period when the off-site beverage wastewater is being 
used in the WWTP.     
 



NPDES Permit No. MA0004936  2025 Fact Sheet 
  Page 15 of 64 
 

 

Additionally, as carried forward from the 2013 Permit, the Permittee is required to notify EPA 
and MassDEP when it is planning to make a significant change to its product mix or when it is 
planning to undergo a change or addition to its treatment system that may alter the quality of 
the effluent (See Part I.C.2. of the Draft Permit). This will allow the time to determine whether 
such changes would result in changes to effluent quality which would necessitate a permit 
modification. 
 
The Facility also has an internal storm water outfall, Outfall 002, which is comprised of storm 
water from buildings roofs and parking lot drains.  These flows are directed to a retention basin, 
prior to being combined with Outfall 001 flows for discharge to Reedy Meadow Brook.  There 
are oil/water separators for each storm water catch basin leading to the retention basin and an 
oil/water separator in the discharge line to the basin itself. An existing site conditions plan is 
shown in Figure 2. 
 
A quantitative description of the discharge in terms of effluent parameters, based on 
monitoring data submitted by the Permittee, including Discharge Monitoring Reports (DMRs), 
from November 2019 to October 2024 is provided in Appendix A of this Fact Sheet.   
 
4.0  Description of Receiving Water and Dilution 
 
4.1  Receiving Water 
 
The Facility discharges through Outfall 001 (including the stormwater flows from internal 
Outfall 002) to an unnamed tributary to Reedy Meadow Brook (Segment ID MA84B-01). Reedy 
Meadow Brook is part of the Merrimack River Watershed, and it originates at the outlet of an 
impoundment upstream of Bruce Street in Littleton and travels 1.5 miles before entering Mill 
Pond.  
 
Reedy Meadow Brook is classified as a Class B, warm water fishery in the Massachusetts WQSs, 
314 Code of Massachusetts Regulations (CMR) 4.06. Class B waters are described in the 
Commonwealth of Massachusetts Water Quality Standards at 314 CMR 4.05(3)(b) as follows: 
“designated as a habitat for fish, other aquatic life, and wildlife, including for their reproduction, 
migration, growth and other critical functions, and for primary and secondary contact 
recreation. Where designated in 314 CMR 4.06, they shall be suitable as a source of public water 
supply with appropriate treatment (Treated Water Supply). Class B waters shall be suitable for 
irrigation and other agricultural uses and for compatible industrial cooling and process uses. 
These waters shall have consistently good aesthetic value.”   
 
Reedy Meadow Brook is listed in the Massachusetts Integrated List of Waters for the Clean 
Water Act 2020/2022 Reporting Cycle (“303(d) List”) as a Category 5 “Waters Requiring a 



NPDES Permit No. MA0004936  2025 Fact Sheet 
  Page 16 of 64 
 

 

TMDL.6 The pollutants and conditions requiring a TMDL are ambient bioassays - chronic aquatic 
toxicity and Fecal Coliform. To date no TMDL has been developed for this segment for any of 
the listed impairments. The status of each designated use is presented in Table 1. 
 

Table 1: Summary of Designated Uses and Listing Status: Reedy Meadow Brook 
Designated Use Status 
Aquatic Life Impaired (Chronic Aquatic Toxicity) 
Aesthetics Not Assessed 
Primary Contact Recreation Impaired (Fecal Coliform) 
Secondary Contact Recreation Impaired (Fecal Coliform) 
Fish Consumption Not Assessed 

 
According to the Merrimack River Watershed Water Quality Assessment Report,7 this water 
body segment is not attaining designated uses for other aquatic life, primary recreation, and 
secondary recreation due to impairments caused by chronic aquatic toxicity and fecal coliform 
bacteria.  The designated uses for fish consumption and aesthetics have not been assessed. EPA 
notes that water samples collected upstream of the discharge between April 2019 and March 
2024 resulted in survival of the test species Pimephales promelas (fathead minnow) of less than 
80% in 9 of the 21 test events. Whole Effluent Toxicity (WET) test criteria for this organism 
requires at least 80% survival in control samples8. Due to this toxicity of the receiving water, the 
2013 Permit allowed the Permittee to use an alternate dilution water for its WET testing. EPA is 